



Product Service

CERTIFICATE

No. Z2 053696 2252 Rev. 00

Holder of Certificate: **KOMPAN A/S**
 C.F. Tietgens Boulevard 32C
 5220 Odense SØ
 DENMARK

Certification Mark:



Product: **Playground equipment**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713127108-42

Valid until: 2023-11-11

Date, 2018-11-22

(Tobias Hofmann)



Product Service

CERTIFICATE

No. Z2 053696 2252 Rev. 00

Model(s): ELE400006, ELE400016, ELE400017,
ELE400030, ELE400047, ELE400048,
ELE400049, ELE400050, ELE400051,
ELE400056, ELE400101, ELE400114,
ELE400133, ELE400134, ELE400141,
ELE400205, ELE400231, ELE400232

Parameters:

101.6 x 2 mm rubber coated steel posts.
Panels are made of PE.
Floors are made of HPL.
Cross beams are made of 48 x 4 mm galvanized steel.
Ropes are made of PP.
Slides are made of either stainless steel or PE.

Tested according to: DIN EN 1176-1:2017
EN 1176-1:2017
DIN EN 1176-3:2017
EN 1176-3:2017

Production Facility(ies): 063062

TAF

TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD
ZERTIFIKAT ♦ CERTIFICATE ♦ 認證書 ♦ CERTIFICADO ♦ CERTIFIKAT ♦ CERTIFICATE ♦ CERTIFICAT